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TEST REPORT DESCRIPTION

Applicant : SOLAX POWER NETWORK TECHNOLOGY (ZHEJIANG) CO., LTD.
Manufacturer . SOLAX POWER NETWORK TECHNOLOGY (ZHEJIANG) CO., LTD.
Trade Mark . SolaX Power

EUT . Pocket WiFi+LAN

Model No. . Pocket WiFi+LAN

Power Supply : DC5V (For USB)

Measurement Procedure Used:

AS/NZS CISPR 32:2015+AMD1:2020

The device described above is tested by EMTEK (NINGBO) CO., LTD. to determine the maximum emission
levels emanating from the device and the severe levels of the device can endure and its performance
criterion. The measurement results are contained in this test report and EMTEK (NINGBO) CO., LTD. is
assumed full of responsibility for the accuracy and completeness of these measurements. Also, this report
shows that the EUT (Equipment Under Test) is technically compliant with the AS/NZS CISPR 32
requirement.

This report applies to above tested sample only. This report shall not be reproduced in part without written
approval of EMTEK (NINGBO) CO., LTD.

Date of Test : January 30, 2023 to February 22, 2023

..

June Gao/Engineer
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Reviewer : ANGBQ
. V‘ rd
Ade Wang/Superws%{_\ %
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> S
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Approved & Authorized Signer : st

Tony Wei/Manager
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FEHEMENERERAR
EMTEK(Ningbo) Co., Ltd

ingyi Road, High-tech Zone, Ningbo, Zhejiang, China Http://www.emtek.com.cn E-mail: nb@emtek.com.cn

Report No. ENB2301300046E00801R Page 3 of 37 Ver.1.0



EMTEK(Y)

Access to the World

Modified History

Version Report No. Revision date Summary
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1. SUMMARY OF TEST RESULT

EMTEK(Y)

EMISSION
Description of Test Item Standard Limits Results
Conducted emissions from the AC AS/NZS CISPR Class B, Pass
mains power ports 32:2015+AMD1:2020 Table A.10
. AS/NZS CISPR Class B,
Wired network ports | 5556154 AMD1:2020 Table A. 12 pass
Asymmetric g . AS/NZS CISPR Class B,
mode Optical fibre ports 32:2015+AMD1:2020 Table A. 12 NIA
conducted Broadcast receiver AS/NZS CISPR Class B, N/A
emissions tuner ports 32:2015+AMD1:2020 Table A. 12
AS/NZS CISPR Class B,
A E1 32:2015+AMD1:2020 Table A. 12 NIA
TV broadcast AS/NZS CISPR Class B, N/A
Conducted receiver tuner ports 32:2015+AMD1:2020 Table A.13
differential RF modulator output AS/NZS CISPR Class B, N/A
voltage ports 32:2015+AMD1:2020 Table A.13
emissions FM broadcast AS/NZS CISPR Class B, N/A
receiver tuner ports 32:2015+AMD1:2020 Table A.13
Radiated emissions at frequencies up AS/NZS CISPR
to 1 GHz 32:2015+AMD1:2020 | C'12ss B TableA4 —
Radiated emissions at frequencies AS/NZS CISPR
above 1 GHz 32:2015+AMD1:2020 | C'ass B, Table A5 e
Radiated emissions from FM AS/NZS CISPR
receivers 32:2015+AMD1:2020 TaBlein.6 NIA
Outdoor units of home satellite AS/NZS CISPR
receiving systems 32:2015+AMD1:2020 = " NIA
Note: N/A is an abbreviation for Not Applicable.
FEGEMENEREEAT aBTIRT iE : Ht r om.cn 2mte
EMTEK(Ningbo) Co., Ltd Add: No. 8, Building 8, Lane 216, Qingyi Road, High-tech Zon inc hejian Http mtek 1 b@er Y
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2. GENERAL INFORMATION

2.1. Description of Device (EUT)

EUT . Pocket WiFi+LAN
Model Number . Pocket WiFi+LAN
Test Voltage . AC 240V/50Hz (For Support Device), DC 5V

Highest Frequency : 2400 MHz

Sample Number . ENB2301300046E008-1-1
Applicant : SOLAX POWER NETWORK TECHNOLOGY (ZHEJIANG) CO., LTD.
Address : No0.288, Shizhu Road, Tonglu Economic Development Zone, Tonglu

City, Zhejiang Province 310000, P. R. China

Manufacturer . SOLAX POWER NETWORK TECHNOLOGY (ZHEJIANG) CO., LTD.

Address : No.288, Shizhu Road, Tonglu Economic Development Zone, Tonglu
City, Zhejiang Province 310000, P. R. China

Date of Received . January 30, 2023

Date of Test . January 30, 2023 to February 22, 2023

2.2. Input / Output Ports

Port . Cable Cable
# Name Type Max. >3m Shielded Comments
1 Enclosure N/E -- -- None
2 USB Port DC = = None

*Note: Use abbreviations:
AC= AC Power port
DC= DC Power port
N/E= Non-Electrical
A/D=Analogue/digital data port (signal/control port, antenna port, wired network port, broadcast
receiver tuner port, optical fibre port)

pasit : Http://www.emtek.com.cn  #B# : nb@emtek.com.cn
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2.3. Independent Operation Modes

A. WIFI
B. WIRED

2.4. Test Manner

Test Items Test Voltage el Worst case
Modes
Copducted emissions from the AC AC 240V/50Hz Mode A Mode A
mains power ports Mode B Mode B
Asymr_netrlc mode conducted AC 240V/50Hz Mode A Mode A
emissions Mode B Mode B
Radiated emissions at DC 5V Mode A Mode A
frequencies up to 1 GHz Mode B Mode B
Radiated emissions at DC 5V Mode A Mode A
frequencies above 1 GHz Mode B Mode B

2.5. Description of Test Facility

Site Description

EMC Lab. . Accredited by CNAS
The Certificate Registration Number is L6666.
The Laboratory has been assessed and proved to be in compliance with
CNAS-CL01:2018 (identical to ISO/IEC 17025:2017)

Accredited by FCC
Designation Number: CN1302
Test Firm Registration Number: 436491

Accredited by A2LA
The certificate is valid until May 31, 2023

Accredited by Industry Canada
The Conformity Assessment Body Identifier is CN0114

Name of Firm . EMTEK (NINGBO) CO., LTD.
Site Location : No. 8, Building 8, Lane 216, Qingyi Road, Ningbo Hi-Tech Z
one, Ningbo, Zhejiang, China
2.6. Test Software

Item Software
Conducted Emission : TS+ (Ver.4.0.0.0)

Radiated Emission : TS+ (Ver.4.0.0.0)

FREHEMENERERAT fthik: 3T E TR e X AR 521 6758158E R4k : Http://www.emtek.com.cn  #B#& : nb@emtek.com.cn
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2.7. Support Device

Notebook : Manufacturer: LENOVO
M/N: T430s
S/N: RORK4YK

2.8. Measurement Uncertainty

Test Item Uncertainty
Conducted Emission Uncertainty 2.08dB (9 k-150 kHz)
2.40dB (150 k-30 MHz)
Radiated Emission Uncertainty :  4.06 dB (Polarize: H) (30MHz-1000MHz)
(3m Chamber) 4.04 dB (Polarize: V) (30MHz-1000MHz)

4.82 dB (Polarize: H) (1~18GHz)
4.80 dB (Polarize: V) (1~18GHz)

R4k - Http://www.emtek.com.cn  #B#8 : nb@emtek.com.cn
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3. MEASURING DEVICE AND TEST EQUIPMENT

3.1. For Power Line Conducted Emission Measurement

Equ. No. Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
ENE-002 | EMI Test Receiver | Rohde & Schwarz ESCI 101107 July 07, 2022 1 Year
ENE-158 L.I.S.N Rohde & Schwarz | NNLK 8129 0373 Nov. 18, 2022 1 Year
ENE-004 L.I.S.N Schwarzbeck NSLK 8126 | 8126-462 July 07, 2022 1 Year
ENE-006 Pulse Limiter MTS-systemtechnik| IMP-136 2611013;001' July 07, 2022 1 Year
ENE-278 | RF Switching unit HTEC HRSU 222101 AuggthZZ, 1 Year
ENE-083 RF Cable Sur:lje?/bsevrviss CBL-RE-3 / April 07,2022 | 1 Year
3.2. For Conducted Emissions at Telecommunications/network port Measurement
Equ. No. Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
ENE-002 | EMI Test Receiver | Rohde & Schwarz ESCI 101107 July 07, 2022 1 Year
ENE-067 I.S.N Tsetq ISNT8 51926 Dec. 29, 2022 1 Year
ENE-068 I.S.N Tsetq ISNT8-Cat 6 50583 Dec. 29, 2022 1 Year
ENE-159 Pulse Limiter Schwarzbeck 9¥6T18FDN 0929 Nov. 18, 2022 1 Year
ENE-278 | RF Switching unit HTEC HRSU 222101 A“g‘(’;tzzz’ 1 Year
ENE-162-1 RF Cable TIMES 2M(N-N) |605236-0001| July 01, 2022 1 Year
FEHEMENERERAR ik Ht om.cn mte
EMTEK(Ningbo) Co, Ltd.  Add: No. 8, Building 8, Lane 216, Qingyi Road, High-tech Zone, Ningbo, Zhejiang, mtek.com nail: nb
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3.3. For Radiated Emission Measurement (Up to 1 GHz)

EMTEK(Y)

Equ. No. Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
ENE-185 | EMI Test Receiver R&S ESR7 102480 May 18, 2022 1 Year
ENE-190 | Antenna multiple Schwarzbeck VULB 9163 01499 May 21, 2022 2 Year
ENE-195 Pre-Amplifier JS Denki PAO9K03-40 | JSPA21019 | May 18, 2022 1 Year
ENE-204 Lr?(\;\{(f;]efcillgeerrll?(;y JS Denki JSDSW-F JSD?)\(/)\/22211 May 27, 2022 1 Year

switching
ENE-279-1 RF cable Rosenberger Ll7'%%01'70 / June 01, 2022 1 Year
ENE-279-2 RF cable Rosenberger Ll7'%%01'35 / June 01, 2022 1 Year
ENE-279-3 RF cable Rosenberger Ll7'%%01'15 / June 01,2022 | 1 Year
ENE-279-4 RF cable Rosenberger / / June 01, 2022 1 Year
ENE-279-5 RF cable Rosenberger / / June 01, 2022 1 Year
ENE-279-6 RF cable Rosenberger "08'%%46'15 / June 01,2022 | 1 Year
3.4. For Radiated Emission Measurement (Above 1 GHz)

Equ. No. Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
ENE-171 E::ai;ggf" KEYSIGHT N9O10B |MY60242467|March 01,2022 1 Year
ENE-191 | Horn antenna Schwarzbeck BBHIASMZO 02588 | May 21,2022 | 2 Year
ENE-198 Pre-amplifier JS Denki PA0118-50 | JSPA21022 | May 18, 2022 1 Year
ENE-193 Horn antenna Schwarzbeck BBHA 9170 01190 May 21, 2022 2 Year
ENE-199 Pre-amplifier JS Denki PA1840-55 | JSPA21023 | May 18, 2022 1 Year
ENE-281-1 RF cable Rosenberger LA2-CO%)25—35 / June 01, 2022 1 Year
ENE-281-2 RF cable Rosenberger LA2-C0%)25—15 / June 01, 2022 1 Year
ENE-281-3 RF cable Rosenberger Lu7-20010511-1 / June 01,2022 | 1 Year
ENE-285-1 RF cable Rosenberger LAZ'CO%)99'65 / June 01,2022 | 1 Year
ENE-290-1 RF cable Schwarzbeck 5’31'@06'40 / June 01,2022 | 1 Year

High frequency
ENE-206 notch filterRf JS Denki JSDSW-F | 202083582 | May 27, 2022 1 Year
switching
FEHEMENERERAR [ : Http C n nte
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4. CONDUCTED EMISSIONS FROM THE AC MAINS POWER PORTS

4.1. Block Diagram of Test Setup

Metal ground plane
—

Test receiver

Metal ground plane

EUT AE

/ 80cm
AMN f

AMN: Artificial Mains Network
AE: Associated equipment
EUT: Equipment under test

4.2. Limits
AS/NZS CISPR 32:2015+AMD1:2020, Class B, Table A.10

Frequency Limit (dBuV)
(MHz) Quasi-peak Level Average Level
0.15 ~ 0.50 66.0 ~ 56.0 * 56.0 ~46.0 *
0.50 ~ 5.00 56.0 46.0
5.00 ~ 30.00 60.0 50.0

NOTEZ1-The lower limit shall apply at the transition frequencies.
NOTE2-The limit decreases linearly with the logarithm of the frequency in the range
0.15MHz to 0.50MHz.

4.3. Test Procedure

The EUT was placed on a desk 0.8 m height from the metal ground plane and 0.4 m from the conducting
wall of the shielding room and it was kept at least 0.8 m from any other grounded conducting surface.
The size of the table will nominally be 1.5 m x1.0 m.

The rear of the arrangement shall be flush with the back of the supporting tabletop unless that would not
be possible or typical of normal use.

All units of equipment forming the system under test (includes the EUT as well as connected peripherals
and associated equipment or devices) shall be arranged such that a nominal 0.1 m separation is
achieved between the neighboring units.

Connect EUT to the power mains through a artificial mains network (AMN). Where the mains cable
supplied by the manufacturer is longer than 1 m, the excess should be folded at the centre into a bundle
no longer than 0.4 m, so that its length is shortened to 1 m.

FEBENENERERAR ftehl: HiTE TR KR 821 67581E8* Rt : Http://www.emtek.com.cn  #B#& : nb@emtek.com.cn
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All the support units are connecting to the other AMN.

The AMN provides 50 ohm coupling impedance for the measuring instrument.
The CISPR states that the AMN with 50 ohm and 50 microhenry should be used.
Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was sweep.

Set the test-receiver system to quasi peak detect function and average detect function, and to measure
the conducted emissions values.

Test results were obtained from the following equation:

Measurement (dBuV) =Correct Factor (dB) + Reading (dBuV)
Over (dB) = Measurement (dBpV) - Limit (dBuV)

4.4. Measuring Results

Pass.

Please refer to the following pages.

FEHEMENERERAR
EMTEK(Ningbo) Co., Ltd
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Project Information

Mode: WIFI Voltage: AC 240V/50Hz
Environment: Temp: 25°C; Humi:52% Engineer: Allen Tang
PK+_MAXH — AVG_MAXH = QPK Limit@(CE) AS/NZS CISPR 32 Voltage Mains Class B
= AVG Limit@{CE) AS/NZS CISPR 32 Voltage Mains Class B
100
80—
%7 [
=
% '\ |
N S T
s [ L {1 |
_|= |= ﬁ r ﬁ M
1 I | [\ ® ". s .""\", .-"‘-
20 | l'. il f\ | '\\' I',l-‘w‘a'h ‘H‘M N
. ',ln ."Il IJI i, || || * il l "f* ™ w
B III ' I 11‘” # II 'r M 'U1I
| W Y M"JWJ\'
L | | — 1 1 ' T T " B |
02 03 0.6 1 2 3 6 10 20 30
Frequency (MHz)

Freq. | Reading | Meas. Limit Margin . Corr. .
(MH2) | (dBuv) | (dBuv) | (dBuv) (dB) Det. Line PE (dB) Verdict
0.16 43.60 53.68 65.57 11.89 QPK N GND | 10.08 Pass
0.16 29.75 39.83 55.57 15.74 AVG N GND | 10.08 Pass
0.20 39.19 49.31 63.65 14.34 QPK N GND 10.12 Pass
0.20 27.32 37.44 53.65 16.21 AVG N GND | 10.12 Pass
0.24 33.81 43.94 62.20 18.26 QPK N GND | 10.13 Pass
0.24 21.65 31.78 52.20 20.42 AVG N GND | 10.13 Pass
0.28 27.92 38.07 60.85 22.78 QPK N GND | 10.15 Pass
0.28 15.58 25.73 50.85 25.12 AVG N GND | 10.15 Pass
0.47 27.25 37.35 56.57 19.22 QPK N GND 10.1 Pass
0.47 17.39 27.49 46.57 19.08 AVG N GND 10.1 Pass
18.13 16.34 27.47 60.00 32.53 QPK N GND 11.13 Pass
18.13 9.11 20.24 50.00 29.76 AVG N GND | 11.13 Pass
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Project Information

Mode: WIFI Voltage: AC 240V/50Hz
Environment: Temp: 25°C; Humi:52% Engineer: Allen Tang
PK+_MAXH — AVG_MAXH = QPK Limit@(CE) AS/NZS CISPR 32 Voltage Mains Class B
= AVG Limit@{CE) AS/NZS CISPR 32 Voltage Mains Class B
100
80—
a [
=R
A L
T | Le, |
L Yw
S T T .
ﬁ% ﬁ 'i”{
| I', I|I ﬂ o I -
1 |I II | II l -'I! ||E ||I || || n .-' AL l".|l-|"" L HL‘] ’ j ™ .
20—\ ' JN
| Yy II ||II'||||“| H|J|I||| “r“ u"r%#lh‘rﬁ Mfd W
] WM J '\w"ﬂn
L | LU T - | B |
02 03 0.6 1 2 3 6 10 20 30
Frequency (MHz)
Freq. | Reading | Meas. Limit Margin . Corr. .
(MH2) | (dBuv) | (dBuv) | (dBuv) (dB) Det. Line PE (dB) Verdict

0.16 42.24 52.30 65.57 13.27 QPK L1 GND | 10.06 Pass
0.16 30.10 40.16 55.57 15.41 AVG L1 GND | 10.06 Pass
0.20 37.42 47.55 63.65 16.1 QPK L1 GND | 10.13 Pass
0.20 27.80 37.93 53.65 15.72 AVG L1 GND | 10.13 Pass
0.24 32.40 42.52 62.13 19.61 QPK L1 GND | 10.12 Pass
0.24 22.01 32.13 52.13 20 AVG L1 GND | 10.12 Pass
0.32 25.08 35.28 59.76 24.48 QPK L1 GND 10.2 Pass
0.32 16.44 26.64 49.76 23.12 AVG L1 GND 10.2 Pass
0.48 27.53 37.73 56.41 18.68 QPK L1 GND 10.2 Pass
0.48 20.59 30.79 46.41 15.62 AVG L1 GND 10.2 Pass
18.29 18.57 29.60 60.00 30.4 QPK L1 GND | 11.03 Pass
18.29 12.36 23.39 50.00 26.61 AVG L1 GND | 11.03 Pass

emtek.com.cn H#p#E : nb@emtek.com.cn
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EMTEK(Y)

Access to the

World

Project Information

Mode: WIRED Voltage: AC 240V/50Hz
Environment: Temp: 25°C; Humi:52% Engineer: Allen Tang
PK+_MAXH — AVG_MAXH = QPK Limit@(CE) AS/NZS CISPR 32 Voltage Mains Class B
= AVG Limit@{CE) AS/NZS CISPR 32 Voltage Mains Class B
100
80—
s [
Z -
T |
£ a0
20__ ._,',. .-| L w
- R AT LT N =
[0y g ﬂf-,‘ M Vﬂ
| I N S i N WM
: u!z 03 o o.ls . I1 2I é | m 2|o 30
Frequency (MHz)
(I;/Iracl) R(’ggﬂ%g (l\(;lgﬂ\s/.) ((Ij'éTl'\t/) M(zrg)ln Det. Line PE ((:;é; Verdict
0.16 18.80 28.86 65.46 36.6 QPK L1 GND | 10.06 Pass
0.16 2.53 12.59 55.46 42.87 AVG L1 GND | 10.06 Pass
0.19 15.49 25.60 64.17 38.57 QPK L1 GND 10.11 Pass
0.19 1.82 11.93 54.17 42.24 AVG L1 GND 10.11 Pass
0.22 12.70 22.83 62.97 40.14 QPK L1 GND | 10.13 Pass
0.22 -0.56 9.57 52.97 43.4 AVG L1 GND | 10.13 Pass
0.40 13.12 23.65 57.96 34.31 QPK L1 GND | 10.53 Pass
0.40 0.18 10.71 47.96 37.25 AVG L1 GND | 10.53 Pass
0.49 12.06 22.20 56.17 33.97 QPK L1 GND | 10.14 Pass
0.49 -2.32 7.82 46.17 38.35 AVG L1 GND | 10.14 Pass
9.94 16.15 26.87 60.00 33.13 QPK L1 GND | 10.72 Pass
9.94 7.26 17.98 50.00 32.02 AVG L1 GND | 10.72 Pass
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EMTEK(Y)

Access to the

World

Project Information

Mode: WIRED Voltage: AC 240V/50Hz
Environment: Temp: 25°C; Humi:52% Engineer: Allen Tang
PK+_MAXH — AVG_MAXH = QPK Limit@(CE) AS/NZS CISPR 32 Voltage Mains Class B
= AVG Limit@{CE) AS/NZS CISPR 32 Voltage Mains Class B
100
80—
] [
g_ 4
F |
4 a0l |
» I I
4 ’ ._ I | e q
g ® I | F i
20— . A U R JW
3 \ it H“n"'ﬂjl'.h‘ "1 J‘”""“!rrﬂ'b.i'pl 4
{ S ae— s
i / Yo Ao iy, PR PTEL Al 0 TRV A g MMM
L T T T T T 1 2
0.2 03 0.6 1 2 3
Frequency (MHz)

Freq. | Reading | Meas. Limit Margin . Corr. .
(MH2) | (dBuv) | (dBuv) | (dBuv) (dB) Det. Line PE (dB) Verdict
0.16 20.30 30.38 65.73 35.35 QPK N GND | 10.08 Pass
0.16 3.13 13.21 55.73 42.52 AVG N GND | 10.08 Pass
0.18 17.09 27.19 64.58 37.39 QPK N GND 10.1 Pass
0.18 1.23 11.33 54.58 43.25 AVG N GND 10.1 Pass
0.21 13.27 23.39 63.13 39.74 QPK N GND | 10.12 Pass
0.21 -0.19 9.93 53.13 43.2 AVG N GND | 10.12 Pass
0.27 12.39 22.54 61.18 38.64 QPK N GND | 10.15 Pass
0.27 -0.02 10.13 51.18 41.05 AVG N GND | 10.15 Pass
0.41 11.63 21.73 57.59 35.86 QPK N GND 10.1 Pass
0.41 -2.25 7.85 47.59 39.74 AVG N GND 10.1 Pass
9.92 16.25 27.02 60.00 32.98 QPK N GND | 10.77 Pass
9.92 7.31 18.08 50.00 31.92 AVG N GND | 10.77 Pass
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EMTEK(Y)

5. RADIATED EMISSION MEASUREMENT (UP TO 1GHz)

5.1. Block Diagram of Test Setup

Pre-Amplifier

RF Cable —»

EMI
Test Receiver

<— 3mCor 10m) —»

>

? EUT
lm [ 1 ?
—» 80
l Test Table & Turntable cm
y OO 4

Ground Plane

2

5.2. Radiated Emission Limits

AS/NZS CISPR 32:2015+AMD1:2020, Class B, Table A.4

Frequency range Measurement Class B limits
bl Facility | Distance (m) | Detector type / bandwidth dB(pVv/m)

30to 230 30
OATS/SAC 10

230 to 1 000 _ 37

Quasi Peak / 120 kHz

30 to 230 40
OATS/SAC 3

230to 1 000 47

5.3. Test Procedure

The EUT was placed on a non-conductive table whose total height equaled 80cm. All units of equipment
forming the system under test (includes the EUT as well as connected peripherals and associated
equipment or devices) shall be arranged such that a nominal 0.1 m separation is achieved between the
neighboring units. Where the mains cable supplied by the manufacturer is longer than 1 m, the excess
should be folded at the centre into a bundle no longer than 0.4 m, so that its length is shortened to 1 m.

The EUT was set 3 meters (or 10 meters) away from the receiving antenna that was mounted on a
non-conductive mast. The antenna can move up and down between 1 to 4 meters to find out the
maximum emission level.
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EMTEK(Y)

Acc

The turntable can rotate 360 degree to determine the position of the maximum emission level.

The initial testing identified the frequency that has the highest disturbance relative to the limit while
operating the EUT in typical modes of operation and cable positions in a test setup representative of
typical system configuration.

The identification of the frequency of highest emission with respect to the limit was found by investigating
emissions at a number of significant frequencies. The probable frequency of maximum emission had
been found and that the associated cable and EUT configuration and mode of operation had been
identified.

The bandwidth of the Receiver is set at 120 kHz.

Test results were obtained from the following equation:

Measurement (dBuV) =Correct Factor (dB) + Reading (dBpV)
Over (dB) = Measurement (dBpV) - Limit (dBpV)

5.4. Measuring Results

Pass.

Please refer to the following pages.
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EMTEK(Y)

Access

to the

Project Information

World

Mode: WIFI Voltage: DC 5V
Environment: Temp: 16°C Humi:58% Engineer: Jackson Xue
100 - ASNZS CISPR3ZClass B
90—+
B0+
ES
E B0+
;E 50 AS NZS CISPR 32 Class B-QF Limit
% 40
0y’ !
20 | wd ’ o f ﬁh* ﬂpéx#kﬂﬂﬁ‘fruﬂxkghhiu
4 ".'I_..'““I g = l m I i |
10——| (T w ||";|'-'- ‘II; ]U[[ 'th #L#l M MMW
. | . |
30M IDUM 1G
FreguencylHz]
Final Data List
NO Freq. Q[de\?/?:]?g Factor | QP Value | QP Limit QP Margin | Height | Angle Polarit Verdict
: [MHZ] H [dB] [dBuV/m] | [dBuV/m] [dB] [cm] [°] y
1 30.5821 61.09 -31.35 29.74 40.00 10.26 100 339 Vertical Pass
2 38.9258 55.46 -30.68 24.78 40.00 15.22 100 10 Vertical Pass
3 54.0608 54.40 -30.89 23.51 40.00 16.49 100 227 Vertical Pass
4 73.8528 58.38 -33.03 25.35 40.00 14.65 100 292 Vertical Pass
5 101;794 60.20 -31.46 28.74 40.00 11.26 100 136 Vertical Pass
6 387;419 65.92 -26.50 | 39.42 47.00 7.58 100 156 Vertical Pass
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EMTEK(Y)

Access to the World
Project Information
Mode: WIFI Voltage: DC 5V
Environment: Temp: 16°C Humi:58% Engineer: Jackson Xue
100+ AL CISPR 32 Class B
o0+
a0
704
€ 60—+
3
E' 50+ AS NZS CISPR 32 Class B-GP Limit
% 40 s ot
30— T z »_0: e T | i I |
10Ty, : | I WA, g, Ml 1 A “..I'.h-""""'H‘-{-‘.In\h.j.|' ,LIM%',-JnHi’#’L' *
0BDI\"I IOICM 1:6
FrequencyHz]
Final Data List
P Reading o . .
Freq. Q Factor | QP Value | QP Limit QP Margin | Height | Angle . :
NO. [MHZ] [dBuV/m] [dB] | [dBuV/m] | [dBuV/m] [dB] [cm] Fl Polarity | Verdict
1 39.896 54.03 -30.60 23.43 40.00 16.57 100 234 Horizontal Pass
2 73.6587 50.99 -33.04 17.95 40.00 22.05 100 18 Horizontal Pass
3 174.947 66.49 -32.32 34.17 40.00 5.83 100 64 Horizontal Pass
4 250.04 59.62 -28.77 30.85 47.00 16.15 100 269 Horizontal Pass
5 375.001 64.17 -26.28 37.89 47.00 9.11 100 290 Horizontal Pass
6 625.117 61.31 -21.08 40.23 47.00 6.77 100 121 Horizontal Pass
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EMTEK(Y)

Access to the World

Project Information

Mode: WIRED Voltage: DC 5V
Environment: Temp: 16°C Humi:58% Engineer: Jackson Xue
- AS NZ5 CISPR 32 Class B
sl
g0l
20l
g ot
8 sl AS NZS CISPR 32 Class B.OF Linit
it | ."I"‘ : 3
?: i W .-'1"“’:' v "'Jh:"'ﬂ"\‘,;,'~1-.-':**’ﬁ'"-.1u.,‘r"*-,"*llt=r.,1~ﬂ~r«uﬁ“"'ﬂ v‘fu“”‘-i_,ﬁ"”“w
om 00w R
Frequencyitiz]
Final Data List
NO. [Ili/rlac;] Q[Zgue\?/?g]lg F;Cé(])r %Fé:\?/l;? [(ggukll;nnlqt] QP[I(\jAI%rgin H[ilr?l?t Ar[I%Ie Polarity | Verdict
1 32.7165 61.11 -31.18 29.93 40.00 10.07 100 207 Vertical Pass
2 51.9264 59.59 -30.52 29.07 40.00 10.93 100 251 Vertical Pass
3 55.4191 60.65 -31.12 29.53 40.00 10.47 100 152 Vertical Pass
4 75.017 55.21 -33.02 22.19 40.00 17.81 100 227 Vertical Pass
5 149.916 63.39 -32.97 30.42 40.00 9.58 100 336 Vertical Pass
6 375.001 65.34 -26.28 39.06 47.00 7.94 100 264 Vertical Pass
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EMTEK(Y)

Access

to the

Project Information

World

Mode: WIRED Voltage: DC 5V
Environment: Temp: 16°C Humi:58% Engineer: Jackson Xue
- AS NZS CISPR 32 Class B
sl
sl
70l
g ot
g sl AS NZS CISPR 32 Class 8.0 Limit
301 - T} : | |
o g ] ' ATl M
o H l__.__','.." t \'ll ""I...1'-,-.\._.-u'h,""..;g" .,..-«._‘ik,_..“wlw,,w«..ul"J "lNu"ﬂh M‘Wm
S T ' ' ' T T
FrequencylHz)
Final Data List
Freq. QL Rz Factor | QP Value | QP Limit QP Margin | Height | Angle . :
NO. [MHZ] [dBuV/m] [dB] | [dBuV/m] | [dBuV/m] [dB] [cm] Fl Polarity | Verdict
1 30 54.95 -31.40 23.55 40.00 16.45 100 258 Horizontal | Pass
2 42.8066 53.50 -30.31 23.19 40.00 16.81 100 242 Horizontal | Pass
3 53.2847 55.46 -30.75 24.71 40.00 15.29 100 73 Horizontal | Pass
4 | 151.856 52.76 -32.97 | 19.79 40.00 20.21 100 305 | Horizontal | Pass
5 | 269.443 51.77 -28.85 | 22.92 47.00 24.08 100 204 | Horizontal | Pass
6 375.001 70.28 -26.28 44.00 47.00 3.00 100 336 Horizontal | Pass
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EMTEK(Y)

6. RADIATED EMISSION MEASUREMENT (ABOVE 1GHz)

6.1. Block Diagram of Test Setup

<— 3m —>
RF Cable —» \v
Am Test Table & Turntable
ook e EUT /
Pre-Amplifier im I 4
B

EMI Test A WZZ;Z7/77*

Receiver Ground Plane

6.2. Radiated Limit
AS/NZS CISPR 32:2015+AMD1:2020, Class B, Table A.5

Frequency range Measurement Class B limits
(MHz2) Facility | Distance (m) | Detector type/ bandwidth dB(uV/m)
1000 to 3000 50
3000 to 6000 Average / 1 MHz ”
1000 to 3000 | FOOATS 3 -
3000 to 6000 Peak /1 MHz -

Note: The highest internal source of an EUT is defined as the highest frequency generated or|
used within the EUT or on which the EUT operates or tunes. If the highest frequency of the
internal sources of the EUT is less than 108 MHz, the measurement shall only be made up to
1 GHz. If the highest frequency of the internal sources of the EUT is between 108 MHz and
500 MHz the measurement shall only be made up to 2 GHz. If the highest frequency of the
internal sources of the EUT is between 500 MHz and 1 GHz, the measurement shall only be
made up to 5 GHz. If the highest frequency of the internal sources of the EUT is above 1 GHz,
the measurement shall be made up to 5 times the highest frequency or 6 GHz, whichever is
less.
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EMTEK(Y)

Test Procedure

The EUT was placed on a non-conductive table whose total height equaled 80cm. All units of equipment
forming the system under test (includes the EUT as well as connected peripherals and associated
equipment or devices) shall be arranged such that a nominal 0.1 m separation is achieved between the
neighboring units. Where the mains cable supplied by the manufacturer is longer than 1 m, the excess
should be folded at the centre into a bundle no longer than 0.4 m, so that its length is shortened to 1 m.

The EUT was set 3 meters away from the receiving antenna that was mounted on a hon-conductive mast.
The antenna can move up and down between 1 to 4 meters to find out the maximum emission level.

The turntable can rotate 360 degree to determine the position of the maximum emission level.

The initial testing identified the frequency that has the highest disturbance relative to the limit while
operating the EUT in typical modes of operation and cable positions in a test setup representative of
typical system configuration.

The identification of the frequency of highest emission with respect to the limit was found by investigating
emissions at a number of significant frequencies. The probable frequency of maximum emission had
been found and that the associated cable and EUT configuration and mode of operation had been
identified.

The frequency range above 1 GHz the measuring instrument use RBW=1 MHz and VBW=3 MHz.

Test results were obtained from the following equation:

Measurement (dBuV) =Correct Factor (dB) + Reading (dBpV)
Over (dB) = Measurement (dBpV) - Limit (dBpV)

Measuring Results

Pass.

Please refer to the following pages.
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Access to the World
Project Information
Mode: WIFI Voltage: DC 5V
Environment: Temp: 16°C; Humi:48% Engineer: Jackson Xue
— PK+_MAXH — AVG_MAXH = PK+ Limit@AS/MNZS CISPR 32 Class B(1 GHz-6 GHz)
= AVG Limit@AS/MNZS CISPR 32 Class B(1 GHz-6 GHz)
80—
] [
60—
£
= 40—
20—
o
U U 1 ! T T T i e L [ I
1000 2000 3000 4000 5000 6000
Frequency (MHz)
Freq. Reading Meas. Limit Margin Det Height Pol Azimuth | Corr. Verdict
(MHz) | (dBuV) | (dBpV/m) | (dBpV/m) | (dBuV/m) " | (cm) " | (deg) (dB)
2460.00 57.11 47.71 74.00 26.29 PK+ | 100.0 \% 0.0 9.4 Pass
2460.00 53.47 44.07 54.00 9.93 AVG | 100.0 \% 0.0 -9.4 Pass
2634.20 56.85 47.66 74.00 26.34 PK+ | 100.0 \% 0.0 -9.19 Pass
2634.20 56.33 47.14 54.00 6.86 AVG | 100.0 V 0.0 -9.19 Pass
2658.00 | 56.10 46.96 74.00 27.04 PK+ | 100.0 \% 0.0 -9.14 Pass
2658.00 55.55 46.41 54.00 7.59 AVG | 100.0 \Y 0.0 -9.14 Pass
2993.80 53.16 45.90 74.00 28.1 PK+ | 100.0 \% 0.0 -7.26 Pass
2993.80 50.38 43.12 54.00 10.88 AVG | 100.0 \% 0.0 -7.26 Pass
3331.80 | 45.21 32.91 74.00 41.09 PK+ | 100.0 \% 0.0 -12.3 Pass
3331.80 | 41.82 29.52 54.00 24.48 AVG | 100.0 \% 0.0 -12.3 Pass
5311.20 5452 48.44 74.00 25.56 PK+ | 100.0 V 0.0 -6.08 Pass
5311.20 53.58 47.50 54.00 6.5 AVG | 100.0 \% 0.0 -6.08 Pass
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EMTEK(Y)

Access to the World
Project Information
Mode: WIFI Voltage: DC 5V
Environment: Temp: 16°C; Humi:48% Engineer: Jackson Xue
— PK+_MAXH — AVG_MAXH = PK+ Limit@AS/MNZS CISPR 32 Class B(1 GHz-6 GHz)
= AVG Limit@AS/MNZS CISPR 32 Class B(1 GHz-6 GHz)
80—
] [
60—
£
= 40—
i
20—
o
U U 1 ! T T e L B L [ I
1000 2000 3000 4000 5000 6000
Frequency (MHz)
Freq. Reading Meas. Limit Margin Det Height Pol Azimuth | Corr. Verdict
(MHz) | (dBuV) | (dBpV/m) | (dBpV/m) | (dBuV/m) " | (cm) " | (deg) (dB)
1702.20 50.29 37.73 70.00 32.27 PK+ | 100.0 H 232.1 | -12.56 | Pass
1702.20 | 46.98 34.42 50.00 15.58 AVG | 100.0 H 232.1 | -12.56 | Pass
1500.20 50.26 37.23 70.00 32.77 PK+ | 100.0 H 232.1 | -13.03 | Pass
1500.20 | 47.83 34.80 50.00 15.2 AVG | 100.0 H 232.1 | -13.03 | Pass
1992.20 54.12 42.64 70.00 27.36 PK+ | 100.0 H 232.1 -11.48 | Pass
1992.20 52.04 40.56 50.00 9.44 AVG | 100.0 H 232.1 -11.48 | Pass
2364.00 54.18 44.19 70.00 25.81 PK+ | 100.0 H 232.1 -9.99 Pass
2364.00 | 49.94 39.95 50.00 10.05 AVG | 100.0 H 232.1 -9.99 Pass
2464.00 61.31 51.93 70.00 18.07 PK+ | 100.0 H 232.1 -9.38 Pass
2464.00 | 56.32 46.94 50.00 3.06 AVG | 100.0 H 232.1 -0.38 Pass
2498.60 | 61.83 52.58 70.00 17.42 PK+ | 100.0 H 232.1 -9.25 Pass
2498.60 | 56.18 46.93 50.00 3.07 AVG | 100.0 H 232.1 -9.25 Pass
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Access to the World
Project Information
Mode: WIRED Voltage: DC 5V
Environment: Temp: 16°C; Humi:50% Engineer: Jackson Xue
— PK+_MAXH — AVG_MAXH = PK+ Limit@AS/NZS CISPR 32 Class B(1 GHz-6 GHz)
= AVG Limit@AS/NZ5 CISPR 32 Class B(1 GHz-6 GHz)
80—
] [
60—
] [
T -
= 40— \
?’ sl iucnishingrir et RO TV
20—
[}_
| U U 1 ! . T T e L B L [ I
1000 2000 3000 4000 5000 6000
Frequency (MHz)
Freq. Reading Meas. Limit Margin Det Height Pol Azimuth | Corr. Verdict
(MHz) | (dBuV) | (dBpV/m) | (dBpV/m) | (dBuV/m) " | (cm) " | (deg) (dB)
1999.60 | 55.81 44.35 70.00 25.65 PK+ | 150.0 \% 0.0 -11.46 | Pass
1999.60 | 54.89 43.43 50.00 6.57 AVG | 150.0 \% 0.0 -11.46 | Pass
2127.00 | 54.21 43.01 70.00 26.99 PK+ | 150.0 \% 0.0 -11.2 Pass
2127.00 | 51.93 40.73 50.00 9.27 AVG | 150.0 \% 0.0 -11.2 Pass
2386.40 | 60.28 50.59 70.00 19.41 PK+ | 150.0 \% 0.0 -9.69 Pass
2386.40 | 56.12 46.43 50.00 3.57 AVG | 150.0 \Y 0.0 -9.69 Pass
2416.20 | 56.35 46.75 70.00 23.25 PK+ | 150.0 \% 0.0 -9.6 Pass
2416.20 | 53.05 43.45 50.00 6.55 AVG | 150.0 \% 0.0 -9.6 Pass
2666.40 | 53.39 44.31 70.00 25.69 PK+ | 150.0 \% 0.0 -9.08 Pass
2666.40 | 50.37 41.29 50.00 8.71 AVG | 150.0 \% 0.0 -9.08 Pass
4823.70 54.94 47.51 74.00 26.49 PK+ | 150.0 \% 0.0 -7.43 Pass
4823.70 54.48 47.05 54.00 6.95 AVG | 150.0 V 0.0 -7.43 Pass
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Access to the World
Project Information
Mode: WIRED Voltage: DC 5V
Environment: Temp: 16°C; Humi:50% Engineer: Jackson Xue

— PK+_MAXH — AVG_MAXH = PK+ Limit@AS/MZS CISPR 32 Class B(1 GHz-6 GHz)
= ANG Limit@AS/MZS CISPR 32 Class B(1 GHz-6 GHz)

80—
1 [

60—

T -

= 40—

20—

0_

| ! ! ! U T L ([ e [ I
1000 2000 3000 4000 5000 6000
Frequency (MHz)
Freq. Reading Meas. Limit Margin Det Height Pol Azimuth | Corr. Verdict
(MHz) | (dBpV) | (dBuV/m) | (dBpV/m) | (dBpV/m) " | (cm) " | (deg) (dB)
1998.00 54.21 42.75 70.00 27.25 PK+ | 150.0 H 0.2 -11.46 | Pass
1998.00 52.30 40.84 50.00 9.16 AVG | 150.0 H 0.2 -11.46 | Pass
2387.80 64.46 54.77 70.00 15.23 PK+ | 150.0 H 0.2 -9.69 Pass
2387.80 | 56.59 46.90 50.00 31 AVG | 150.0 H 0.2 -9.69 Pass
2416.40 58.85 49.25 70.00 20.75 PK+ | 150.0 H 0.2 -9.6 Pass
2416.40 55.74 46.14 50.00 3.86 AVG | 150.0 H 0.2 -9.6 Pass
2615.60 52.75 43.61 70.00 26.39 PK+ | 150.0 H 0.2 -9.14 Pass
2615.60 52.13 42.99 50.00 7.01 AVG | 150.0 H 0.2 -9.14 Pass
2920.20 51.57 44.08 70.00 25.92 PK+ | 150.0 H 0.2 -7.49 Pass
2920.20 | 50.38 42.89 50.00 7.11 AVG | 150.0 H 0.2 -7.49 Pass
4824.00 58.48 51.06 74.00 22.94 PK+ | 150.0 H 0.2 -7.42 Pass
4824.00 | 58.07 50.65 54.00 3.35 AVG | 150.0 H 0.2 -7.42 Pass
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7. PHOTOGRAPH

7.1. Photos of Conducted Emissions from the AC Mains Power Ports
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7.2. Photo of Conducted Emissions at Telecommunications/network port Measurement
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7.3. Photo of Radiation Emission Measurement (UP TO 1GHz)
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7.4. Photo of Radiation Emission Measurement ( Above 1GHz)
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APPENDIX |
(Photos of EUT)

AT 16581E8S ®4k : Http://www.emtek.com.cn  #f#8 : nb@emtek.com.cn

FRBENEMEAERAR L ;
EMTEK(Ningbo) Co., Ltd Add: No. 8, Building 8, Lane 216, Qingyi Road, High-tech Zone, Ningbo, Zhejiang, China  Http://www.emtek.com.cn  E-mail: nb@emtek.com.cn

Report No. ENB2301300046E00801R Page 33 of 37 Ver.1.0



EMTEK()

Access to the World

FRHEIMSNERERAT el BT ARG R K ERE216580E8S Wik : Http://www.emtek.com.cn  #B#8 : nb@emtek.com.cn
EMTEK(Ningbo) Co., Ltd. Add: No. 8, Building 8, Lane 216, Qingyi Road, High-tech Zone, Ningbo, Zhejiang, China  Http://www.emtek.com.cn  E-mail: nb@emtek.com.cn

Report No. ENB2301300046E00801R Page 34 of 37 Ver.1.0



EMTEK®)

Access to the World

0

RN

FREHENSNEREEAT bl 3T A TR R XiERiE216581E8S a4k : Http://www.emtek.com.cn %8 : nb@emtek.com.cn
EMTEK(Ningbo) Co., Ltd. Add: No. 8, Building 8, Lane 216, Qingyi Road, High-tech Zone, Ningbo, Zhejiang, China  Http://www.emtek.com.cn  E-mail: nb@emtek.com.cn

Report No. ENB2301300046E00801R Page 35 of 37 Ver.1.0



EMTEK(Y)

Access to the World

(A
e

*** End of Report ***
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Statement

1. SRETEMEAETR "RRKREEHRAE" T,

This report will be void without authorized signature or special seal for testing report.

2. REVFAINRENEEHDEH |

This report shall not be copied partly without authorization.

3. AREACNERONENERBER , EESXIERIMCREMERIES MRS ;
The test results or observations are applicable only to tested sample. Client shall be responsible for

representativeness of the sample and authenticity of the material.

4 . AMEREFICNIEREERATSUIZMBEAERRATEER , (MEABFEE. B, BFHRIE
EEHIFERIER
The observations or tests with special mark fall outside the scope of accreditation, and are only used for

purpose of commission, research, training, internal quality control etc.

5. MENRSUSSHERITAEHAIRE | RERAMHERERHRAIXKG , ALWEARBBRIE , FHIL9E.
R A IR ERIBRD |
The test results or observations are provided in accordance with measured value, without taking risks caused
by uncertainty into account. Without explicit stipulation in special agreements, standards or regulations,

EMTEK shall not assume any responsibility.

6. MM ENREEERN  BTREEIREZBic 20 BRRE |

Objections shall be raised within 20 days from the date receiving the report.
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